() Husqvama

Pos Part Number Description Additional Text Quantity
1 96303001000C1 FRAME ASLY FRONT JP111113 BLAC 1.00
2 AB61703002000C1 FRAME RR_JU111197 HIGH BLK GLO 1.00
3 96303006000C1 ENGINE HANGER RH JP113410 BLK 1.00
4 96303005000C1 ENGINE HANGER LH JP113409 BLK 1.00
5 J912080251 Hexagon screw M8X25 4.00
6 J912060146 Hexagon socket screw, M6X14 4.00
7 A61711061033 Horn bracket preass. 1.00
8 96335001010 Radiator bracket left 1.00
9 J910001001001 nut hex flanged M10x1.25 1.00
10 J800001001200 Spacer 2.00
11 J900001022400 bolt flanged M10x224 1.00
12 J900001003005 bolt flanged M10x30 2.00
13 J900000601205 bolt flanged M6x12 1.00
14 AB61703083010 BRACKET COVER SHOCKABSORBER 1.00
15 96303088000 Plug 2.00
16 90108023100 Clip 2.00
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17 J900001011000 bolt flanged M10x112 2.00
18 J690001016000 WASHER PLAIN 1.00
19 J900001011800 bolt socket M10x1.25 1.00
20 J650001601500 grommet tank mount 2.00
21 J800000707400 tank mount bushing 1.00
22 90508006001 SOCKET HEAD BOLT M6X12 2.00
23 96311083000 Connector support 1.00
24 J900000600802 bolt flanged M6x1 1.00
25 96303099000 hose bracket 1.00
26 90803009000 NUT-U-M10X1,25XA/F 17 1.00
27 96303001020 Beading 3.00
28 96303070000 GUARD CHAIN 1.00
29 J900000602100 screw button head M6x1 1.00
30 J800000601200 Sleeve 1.00
31 AB61712008000C1 GRAB HANDLE JU231414 BLK GLOSS 1.00
32 J900000802505 BOLT SOCKET-M8X1.25XL 25XPRECO 4.00




